|
I |
i
i

3 ALE EP TOURING

=N
/ | |
7 ( \




COEFITERR/CH—FYNEHELKROIEE.

HICEDHSICEVNE T CDF YNNI D—ILRF vV EF Y X—H—THBIATEDEEEE-HEAR/CH—TT,
AHEAEICIE S IELVMENL - B2 ETZL TR N s CTHFEICKLB T EDHEE T

Thank you for purchasing this Yokomo product. This high performance competition kit has been proudly manufactured by Yokomo - World Champion R/C car manufacturer.
Proper assembly of this product will provide fun, safe enjoyment.

R/C h—ZRZICHEULATIALHOD FEHIR

BFER(RZLELIT) b - E1TT DRI B FREEBDOH DI ERN B2 ZHEEL TR,

DR

OWNRDODVDBFTIFEHIITHEWVWT FEW NS ILEBREERFHA
T% FERICBIRTY

@A DHIICHTABZEBENSD L F—FREHBR. A EMRBIE
ENGoiBalE. ITE 77— ERAFFTCEHLEaDE TS
(AN

OHI DFIICHABZRET Coidt 2RDFRNZE DT EMEN
TSRO HSRE T,

QI I TRDRIF LB ILEDNBEICEDET . REDRICUHTE
ENBICEEIEEFERALTTIEWV. X hvy—F 1 TJ7F%ER
IRIRFBERZHVEITDTIERELTTEL,

OIBRICIIFRLERMZFERLCVE T WHEIN IS NcRE/ \—Y
ZRITvIDHHEEFEIDNBEELLDET . T HZLFEWLELD
[TERULTREL,

OTSAT AV I IN—YIEEZYIMT DIRIF. U LI BR@mDIRIE
OB DD TERLTREL,

@ EIER SR ERENERIF R D EF A L—RICENET DK SICHHIIT
THREL,

@R I—RERENVICEED TTIEW BERER D P EITIREIC
O—RHEM T DEBIRT I o X, ERFRIGHERICEFINTLIEL
EVaI—NEEDRBN®, MAEZE + 2 [CREBHFBEWEED HDF
ED

OLEL L DR EZT DL REMME N UILDETIERED T
PNCRBERIELEDBEDHDET,

OZEEF. ARICATDENT EZHERL BMRDRBVE TIToT
TEL,

ETOER

@I IERR/CH—(FHHEADA. FHERAOKkMZMZ HiENZAE—R
HEDETIVBBDET . IV—ILEFOTCREFIBAP.R/CH—
AY—FyhTESETTEL,

O NEE, AEDADKRITIED K DIFZFI ClIHET ICES BEWNT
TELY,

OR/CH—[FEREZFIAT DA ASH DS T IV TREDSZEER
ETDENBOF T HVEFTPERIEES, HRBDEIFLL. E
EYDIEVGEFICESETTEL,

O@FEEICR/CH—ZESETLBADVDBEIF BEHELESIEL
KT FRHERRLE T . REZEENH TTREL,

OR/CH—FKEHWVNEFT . NDOE®. KIcFDDH DB CTESE
BER/CANDIENZD . RET BERHHDET

OR/CH—DERENERS . F YV PNILN 4 VIELIFBEE CRDE
T N\yTFU—ZEFEUIRBERT I DT, EEERD (CFZAn
BFLTTEL,

@EITHDR/CH—FBEHNERICIEDEDSHDF T . BRTT D

SAREHHIBZESVTHS X YT F IV RAEEZLTREL,

ESESFIE

OF A PHEEI BKIIC. ADLICR/CH—ZEEXT .

@RE—RIVRO—5DRA vFHOFFICIEOTVDEZERL TH
5. E—5—&N\vFU—ZEERLET.

ORXMEHDT VT FZHIEL A vFZONICLET . (XSHEDEE
DR TVBEBIRTY . BICEEDEWMRETHRALTTE
L))

@FEKDRAAyFZONICLET .

ETRTFIR
ORE—RIVRO—5ORAyFEOFFICLET.
@I FU—DEEENLET.

@RIEMDRA YFEOFFICL. PV T ERDET

INyFU—DHDbIREL

U\ FU—ICRBOHBEEICESEEALTTFEL,)

O/\yFU—ERET B BECHAZ T LD ENE LIS
TIFoT TV X BB HSF CORBERIFT TS,

0/\yFU—DRERIABRRERICHEL T TSV REROR
BEEE CBRET - BEDEAEFRNT BRBMNSGDE
., )\ U—BENS0EEMR 57 EEHIELTTE .,

QOETED/I\WTFU—FBLEREICIEDE T  BRERT /v
U—ZEHDEICIEDFET DT SHEEEBVTHSRELTT
EW R ETEDIN\yFU—(3OY T3V BT ZEICLoT,
PEREESS B BN HRE T,

OB T/ T U—ld—RD IS E—RBICRTTIC. BFHTH
EHERAOEIGECIRTTTE,

E—5—0HbRL

(E—9—(CHBOHBABCEDHERALTTEL.)

@7.2VDIN\yTU—TE—9—DhSELZETDEBRTT . E—
H—AERERIEUBRIROHITBHEISNFIDT. HLE—
F—DIV—04 V% d BEF. E—F—ZLoNDEEL3~5V
ZETHSELLTTREL,

Q@E—F—[FEHNLEAYTF I ADBETT . H{LTHERE—R
ML oD ETRENELEDE T EFNICIU—=2T
UIeh IS UDRID CEESIRT DEDAYTF I AZLTTE
L

Q@E—F—DMHEEICESIEFPHEBRLT TSV FVHHRET
BOVEE—Y—DMHEREZ T D ICHRBHREVEFTHL HDR/C
XNEETFERCHEDFET

QO ETERDE—Y—RFHFREICEVEREICKEDET . ERETIDE
E—5—%EBHIEICHEDET DT SHBBEBLTHSETL
TUTTRELY,

PRECAUTIONS FOR SAFE ENJOYMENT OF YOUR R/C CAR

For children under the age of 13, parental guidance is recommended when running.

ASSEMBLY PRECAUTIONS

@®Do not assemble around small children. The parts can be
dangerous if accidentally swallowed.

@Check the contents carefully before assembly. Please contact
Customer Support if you happen to notice any defective or
missing items.

@You will find the assembly process much easier by carefully
reading through the manual, and familiarizing yourself with the
instructions.

@®Many different tools are required during assembly. For safety
purposes, please use suitable tools. Exercise extra caution
when using a sharp tool such as a hobby knife.

@Many different materials are used for the parts. Use extra care
when handling parts with sharp edges, such as machined
metal parts.

@When cutting plastic parts, watch for any flying parts.

@Try to assemble any rotating parts or drivetrain parts as
smooth as possible.

@®Bundle wires neatly away from the ground or any moving
drivetrain components. Make sure that all wires are properly
connected to prevent shorting.

@Unnecessary modifications may be unsafe and hinder
performance.

@Always paint in a well ventilated area away from flames.

PRECAUTIONS BEFORE RUNNING

@Yokomo R/C cars are built for competition use, and some
models may exceed speeds of 40km per hour. Practice
common sense and run the car in open safe places, or R/C
car tracks.

@®Do not run the car on public roads with high amounts of
traffic, or in areas that may cause an inconvenience to people
in that area.

@®R/C cars are controlled using a radio frequency. In a worst-
case scenario. radio interferences may cause loss of control.

@If others near you are running R/C cars, confirm that they are
not running on the same frequency.

@®R/C cars do not like water. Avoid running on rainy days, or
areas with water puddles. Exposure of the electronics to

water may cause loss of control or damage to the electronics.

@The drivetrain of an R/C car consists of many moving parts
like gears, belts, shafts, and tires. Avoid touching these areas
when the battery is connected.

@®Many parts of an R/C car will become hot after running. Allow
the parts to sufficiently cool before conducting any
maintenance.

BEGINNING A RUN

(MPlace the R/C car on a stand so the wheels are off the
ground.

@Confirm that the speed controller switch is OFF, and connect
the motor and battery.

(®Extend the transmitter antenna and turn the switch ON. (It is
unsafe to use a transmitter with low voltage. Make sure that
the transmitter batteries are good before running)

@Turn the speed controller switch ON.

FINISHING A RUN

@Turn the speed controller switch OFF.
@Disconnect the battery.
@Turn the transmitter switch OFF, and retract the antenna.

BATTERY USAGE

(Carefully read the instruction included with the batteries.)

@When charging batteries, make sure that the surrounding area
is void of anything highly flammable. Also avoid charging in
high-temperature locations.

@®\When charging batteries, frequently monitor the charging it
catch on fire. If the battery reaches 50 degrees Celcius or
more, stop charging.

@Batteries will become hot after running. Continuous use of the
battery pack may result in damage to the cells. Allow the
battery too cool down before re-charging. Using a battery
conditioner after running may prolong the life and performance
of the battery.

@Please do not discard old battery packs in the trash. Although
inconvenient, please locate a battery disposal center.

MOTOR USAGE

(Carefully read the instruction included with the motor.)

@Connecting a 7.2V battery directly to the motor can be very
dangerous. This may cause the internal parts of the motor to
break apart, causing some parts to fly out of the motor. To
break-in the motor, safely secure the motor and run the motor
at about 3-5V.

@®Motors require periodic maintenance. Slower speeds and
decreasend run times may indicate a worn-out motor.
Periodically clean the motor and change the brushes when
needed.

@Choose a gear ratio that matches the power characteristics
of the motor. Using a gear ratio unsuited to the characteris-
tics of the motor will not only prevent the motor from perform-
ing at its optimum, but may even cause damage to the other
electronics.

@Motors will generally become very hot after running. Continu-
ous running will reduce the life of the motor. Allow the motor
to sufficiently cool between each run.



4 (4855 TICHEY) N\
ACCESSORIES AND TOOLS NEEDED FOR [SD SPORT TOURING] ASSEMBLY

B ETDOEICAICEELKHTELY B B AEAETSIE B
ADDITIONAL ITEMS REQUIRED FOR USE ASSEMBLING TOOLS REQUIRED
(NOT INCLUDED IN KIT) (NOT INCLUDED IN KIT)
@ 2FvoR)iLTAR (1H—KR 172 THHK) KRS 8— (k)
TNO CHANNEL R/C SURFACE RADIO SYSTEM CQ SCREW DRIVER (SMALL & LARGE)
AND ELECTRONIC SPEED CONTROL
.ﬁﬁ'ﬁﬁ7.2v /““J-T'U_/{“Jo 5:)71_,\0\/?
7. 2V BATTERY PACK NEEDLE NOSE PLIERS
@ ETANYTY—FKESR
BATTERY CHARGER = 5—
® EFFEE—4— SIDE CUTTER
NOTOR
@ AV (BAAYfFy MIFE) _
TIRES ’Z""!z@ 'SC1SSoRs
® ETARTA—GRT 4 —fFFy FMIFE) @
BODY o
@ RT«—BERHS— HOBBY KNIFE

BODY SPRAY PAINT

B XY ZA>DTWAIE B
TOOLS (INCLUDED)
m NALUTF
ALLEN WRENCH
(1.5mMmm&2 .0mm)

s ™ \
[SD SPORT TOUR | NGl O##ZE+SICRETE3AIC ST——1 ) FosnvalloT
1S2A+ER<ESRUSIBEOIASICHE > TREICHI LITTTE U, TURNBUCLE WRENCH
For assembly, follow the figures and the instructions closely L
so that your [SD SPORT TOURING] will perform at its best!! —;UT ILI/RfNZCH

\ > 2013-10-21 [ Paze-7 1 g /




f [ Bag-1 Contents ) \
[Dlmﬁm --X8 3x12mm FH TP screw

@ -—X2 Front suspension mount

Marked F!

K @ -—X2 Rear suspension lountj

/ [Read before assembly!] \

The screws included in this kit have 2 different types of
thread. Pay special attention to where the screws are used.

XTapping screws cannot be used on metal parts.

Tapping Screw Screw (Coarse pitch)
(Wider thread) (Tighter thread)

[Front suspension mount]|

Pay attention to the S
direction of the part!

M3x12 FH TP screw

Important!— Pay attention to the direction of the
front and rear suspension mounts when
installing.

M3x12 FH TP screw

| Page-4 |

Marked R!

@

Pay attention to the
direction of the part!

Main chassis

Pay attention to the
direction of the part!




N

[ Bag-Z Contents )

Ring gear

|l
i Il
%2

Solid axle
(1 replacement spares included)

@ H -— X4 Diff outdrive ring

2x5mm TP screw

Assembled ball differential

The front and rear ball differentials included in the kit
come pre-assembled, but may require some adjustments.
Please read [Ball Differential Assembly] on the following
page to become familiar with how the ball differential
works. When replacing parts or disassembling the
differential for maintenance, [Diff Lube CS-SDL] and
[Black Grease CS-SBG] are required in addition to the
parts listed above. (Handl ing performance will be
affected when the action of the ball differential becomes
rough, so periodic maintenance is recommended.)

@ -—-Xx4 10x13mm shim

J

{Solid Axle Assembly )

{Bal| Differential Assembly))

Pay attention to the
direction of the part!

[Assembled ball differential

Pay attention to the
direction of the part!

Snap onto the outdrive so that
the ring fits into the groove.

Outdrive ring

Snap onto the outdrive so that
the ring fits into the groove.

(Snap onto the outdrive so tha

t
the ring fits into the groove.}

Important! — When attaching the ring gear to the
solid axle, make sure that the 2x5mm
tapping screws are threaded properly
into the holes, and tightened evenly.

Outdrive ring

Snap onto the outdrive so that
the ring fits into the groove.

| Page-5 |




Ball Diff Assembl y *Carefully read the following instructions prior to assembling the ball differential.

M2. 6mm nylon
locknut

Diff joint(1)

- Firmly insert the 2. 6mm nylon locknut into the

recessed hex area inside the diff outdrive.
Make sure that the nylon portion of the locknut
faces outward.

@ 5x8 bearing\
@ 5x8 onTetal

Diff joint(2)

L J @/
- Press in the 5x8mm bearing (metal) as straight
as possible.

/ White colored
@ Diff lube 5

(picess wed) O O O
Diff balls
(@]

or
5x8 metal @
N’

@)
@)
@)

Diff joint(1)

XPosition the diff ring so
that it will lock onto the
outdrive!  (Make sure that
the shiny polished side faces
the diff balls)

Pay attention to the
direction of the part!

@

XPosition the diff ring so

Thrust washers
that it will lock onto the Thrust balls
outdrive!  (Make sure that

the shiny polished side faces 8 pieces used

the diff balls)
Thrust washers

Diff joint(2) Diff spring

= Press in the 5x8mm bearing (metal) as straight
as possible.
< Apply a liberal amount of diff lube to the diff balls,

-Follow the illustration closely to make sure that
the parts are positioned in the correct order.
-Apply a liberal amount of black grease to the
diff thrust balls.

o s
Black grease

Black colored

Allen key (2. Omm)

Important!

@ The diff rings and diff balls are coated with oil to
prevent rust during shipment. To help prevent the diffs
from slipping, make sure to clean the diff rings and diff
balls with motor spray prior to assembly.

® Be aware of the top and bottom sides of the diff rings.
The top side of the diff ring is polished and faces the
diff balls. The bottom side has a matte finish and faces
the outdrive.

® Always apply diff lube to the diff balls, and black grease
to the diff thrust balls.

@ When tightening the diff, use two allen keys to test the
tightness of the diff (as shown in illustration A).
Slowly tighten the diff screw until the ring gear cannot
be turned by hand. (Tighten the diff screw until the diff
does not slip when the car is run.)

[Page-6 ]

/yiBall Diff Assembly Par+sf§\

Parts needed for one ball diff.

- X2
Diff ring

Diff ring gear (for ball diff)

© __x12 @ —x2

Diff ball Diff thrust washer
O —-X%X8 ElIlllllI||lllllllllIll|||lllll|l|||||lllll| —X1
Diff thrust ball - Diff screw
AN
O B « WY
2. 6mm nylon locknut Diff spring
-—X1 Diff outdrive

Other transmission case and chassis brace parts

5x8mm bearing

(o0~ = )




e

--X2

2. 6x6mm flat head screw
(w/threadlock applied)

-—-x1

3x12mm flat head screw

(Jraeatead - =8
D —x1
Hub pin

=

)

[ Bag-3 Contents )
-—=Xx2

3x8mm flat head screw

-—x4
3x10mm FH TP screw

3x12mm TP screw

- X1
Front input shaft

[

Drive gear

Drive cup clip

@ 2

Rear input shaft

e ({3

Center drive cup

--X1

Motor mount

Other transmission case and chassis brace parts

Spur gear

SN

@ -—X1 5x8mm shim
@ -—X2 8x11mm shim
-—X3 5x10mm bearing

-—X2 8x14mm bearing

J

Important! — Make sure the 2. 6x6mm flat head screw is
securely tightened.

[Rear transmission mount

Front transmission case with
transmission mount attached.

A f(§§k

NC
FH screw

Securely tighten!

Attach the front transmission mount to the transmission case using the
3x12mm TP screws. Also attach the rear transmission mount to the other
transmission case in the same way (to be used on the following page.)

Press into the
transmission case.
5

[5x10 bear ing|

Drive cup clip

Line up with the hole on the
input shaft and press in!

Pay attention to the
direction of the part!

Pay careful attention to the
direction of the solid axle!

|Transmi ssion case cap

M3x12 TP screw




t

J

'

G

o

While pulling on the input shaft, press
the spur gear against the transmission
case, making sure that the spur gear is
properly seated.

Rear transmission case with
transmission mount attached.

Important!(® Make sure the 2.6x6mm flat head [After the bearing has been pressedJ

screw is securely tightened. into the 1_:rar_1smission case, insert
y g the hub pin into the hole.

Make sure that the groove
in the spur gear fits
properly onto the pin.

ng cal_’eful attentior_l to the]

2)
23
7,

3 8 Tﬁ(ﬁ

=\\‘ < ~
€

M3x12 FH screw

= /) AL
0Pl F
-~ U
- Vo8 P soren]
[Transmission case cap C M3x8 FH screw —{
@ (For the motor mount)  [M3x10 FH TP screw| &
g

Line up with the hole on the] Pay attention to the ]
!

Only use the inner 3 mounting holes to secure the motor
input shaft and press in! direction of the part

I 'page_g I mount to the chassis. The outermost hole is not used.




4 N

(j Maintenance Tip! i)
Spur Gear Hub Removal

[Hub pi n
-

|
51!«&@%%25

[Rear input shaft]

o)

|Spur gear

Remove the transmission cap, solid axle and

Slide the input shaft

f [ Bag-4 Contents ] \

Ball stud Plastic ball cup King pin

amiEmm --x3
6\§d

L =
=""Bell crank (A)

20mm turnbuckle

H --X4 4x8mm plastic bearing

;.
e

* <
[ Bag-14 Contents ) N

- X1 Turnbuckle wrench

/

towards the rear.
2

@ 7
/ . Ilnlr/l)//,/ %

center drive cup.
Z
I///
mm'ziggjgy T

Slide the rear input shaft until the hub
pin is visible inside the groove (of the
spur gear), and pull out the hub pin.
(If the hub pin falls out easily, lightly
coat it with a rubber type adhesive.)

Wi
mmazzZZﬁglumnﬂﬁgé%Z%
= Smy)

/

o

N\

—-—X1 Allen key(2. Omm)

J

One side of the turnbuckle
is reverse threaded.

Assemble the tie-rod by attaching a plastic
ball cup to both ends of the turnbuckle.

Assemble 2 rods

l<Approx. 42. 5mm-|

- Bag contains a turnbuckle wrench.

@\i‘ ( [
l«—Approx. 45mm—.]

Please use it to make adjustments to
\ the length of the tie-rod. /

~

Turnbuckle wrench

Assemble 1 rod

THE=D
I)]I &

Length tuning is required
by the servo to be used.

S

4x8 plastic bearing

Insert fully!

Bell crank (B)

Pay attention to the
direction of the part!

Pay attention to the
direction of the part!

Insert fully!

Pull out the rear input shaft completely to
remove the spur gear. (When re—assembling,

\\if?eat the above steps in reverse.) 4///

Insert fully!

4x8 plastic bearing

Allen wrench

2. Omm




< /
f [ Bag-5 Contents ) \ & f
R \\ Xy
H)mmﬁw —Xx4 3x10mm FH TP screw \\," \/’.‘ Bell crank Assy (Front transmission) [Main drive shaft S
e &
[mﬂm —X2 3x10mm TP screw ] A
Gmmﬁmw — X4 3x12mm TP screw > Bell orank post x2 J
-—X2 3x20mm TP screw '\;’%’(1 |||||I||>
] 1= = 0
S
--X2 Bell crank post &S £ S o
Ny S 2
&> = [
-=X1 Main drive shaft I 2 Z
S8 S | S
(=]
Insert the two bell crank posts into the chassis, O
and slide the previously assembled bell crank
assembly onto the posts. S
Q
(=]
[~
3x20 TP sorew Insert the main drive shaft into the front
e and rear center drive cups, and secure the
() @ front transmission case to the chassis using
‘i’ ® e the 3x10mm FH tapping screws. (Make sure the
e bell crank assembly is positioned correctly.)
l o M3x12 TP screw
& M3x10 FH TP screw|/ @
For easy removal of the main drive shaft, remove the drive
cup ring and slide the center drive cup back to release. I
g ")

)

__—_—,

()

Secure the front chassis brace
with the screws as shown.

——




N

[ Bag-6 Contents )

Gmmm] ——X2 3x8mm screw
Gmmm -1 3x12mm screw
I -—X1 3x16mm screw

Ix3mm set screw

30T pinion gear

Motor mount spring

Motor clamp

K Motor cam
[ Bag-14 Contents ]

-—X1 Allen key(1. Smm) /
Important!
@ Motor not included in kit. Please purchase
separately.

@ Install the pinion so that the set screw is
tag?tened onto the flat portion of the motor
shaft.

@ Adjust the gear mesh to allow a very small
gap between the teeth of the pinion and spur
gear.

(improper adjustment of the pinion and spur
may result in damage to the gears.)

@ Continuous running of the motor will result
in shorter motor life. Allow the motor to
cool between runs

M3x12 screw
Pay attention to the
direction of the part!

Lightly tighten!
Slide the pinion gear onto

l!!i!!ii'l
1.5
the motor shaft and lightly =

tighten the pinion gear set screw.

Attach the motor cam to the motor
using the 3x8mm screws.

Slide the motor cam into the motor m
and attach the motor clamp. Lightly
tighten the motor clamp screws.

A‘;%§\ﬁk1.
_ ::\.ﬁ\sg; \
&

2\

When adjusting the gear mesh, place a piece of
paper (copy paper is fine) between the spur gear
and pinion gear, and slide the motor toward the
spur gear. Position the motor so that the piece
of paper does not fall out, spinning the spur
gear a couple times to confirm. Secure the
motor clamp to lock the motor in position. 4///

Adjust the position of the pinion gear so that it lines up with
the teeth on the spur gear. Secure the pinion gear in position
by tightening the set screw. Once the gear mesh is adjusted and
the M3x12 screw is tightened, tighten the M3x18 screw until the
spring is compressed, then back off one full turn.




f \ Y Mark Manufacturer
( Baq 7 c0n+en+$ ] (Pay attention to the ] @ Y Yokomo S005
[Dmmm 1 Dmmmw 2 Gmmmm X3 direction of the part! /" Bervohorn ring Y F_ [Yokomo S003, Futaba
Ix10mm FH TP screw 3x15mm FH TP screw  3x10mm TP screw [Servo horn upper (use the shorter horn!)]| JKS JR, KO, Sanwa
Ball stud The included servo horn lower are marked with a letter
Q]ﬁmmm_—m qm -—X1 Chmm——x1 AR L \ designating servo compatibility.
Jx1(0&|II| ITIPhsEir)“ 2.6x10mm TP screw  3x10mm screw / Select the servo horn matching the servo being used.
all he Y ) 1 h
© -xs O noto
Washer ’ BaII stud -\ ——x1 \
O ) Servo horn plate

\ Mﬁke sure ::]hat the end(s’ of TS - —-
the servo horn spring do N
1 --X1 ) " ided. Use the short gﬁt catch ﬁn the edges of p // ‘
S h i servo horns are provided. Use the shorter e servo horn ring. . ;
ervo horn ring servo horn. P & After the servo has been centered, attach the servo horn so
As shown in the illustration, attach the servo that the hole on arm is 5mm off center (or about 1 notch).
horn ring at an angle. Important!(@ Attach the servo horn to the servo using the same
(or similar) screw included with the servo unit.
(3 different screws are included in the kit: 2. 6x10mm

-—X1 : -
K Servo horn lower Serve horn spring /< tapping screw, 3x10mm tapping screw, 3x10mm screw)

<

~ ——— =
| Servo mount (large) -~ ’:,7_;,_{ J
O » é A, -
\ G5
| —x1 0= | -—-x1 -—X1 \ %\/\,&‘ S

Servo mount (small) Serve mount (large) Antenna mount

(m_m_w_m)

k Shaded parts are used for this step. J

Important!®@ Make sure that the servo is centered before attaching
the servo horn lower. (Refer to your radio manual for

M3x10 TP screw

(For the antenna mount)

more information.) (Servo horn apper assy) M3x15 FH TP screw
@ Kit includes 3 servo horns. Select the servo horn Select accordin
. . - g to servo used
designated for use with the servo being used. s ) :
(Using an incorrect servo horn may result in damage Install the servo to the chassis and I M3x15 FH TP screw| [M3x10 FH TP screw|

to the servo.) |_|Paye-72 attach tie-rod (B) to the ball stud. &




f [ Bag-8 Contents ] \

Gmm - X4 3x12mm button head screw
Gmmmm -—X2 3x10mm TP screw
Gmmm -—X2 3x12mm TP screw

77@ -—X2 Jmm nut

One side of the turnbuckle
is reverse threaded.

Assemble 4 rods

I e S e
T 0

—/‘l

-— X4 33mm turnbuckle

O:@]mm —x4  Ball stud
ﬂuﬂ:@] -—X4 Shock cap ball

2 ». N\
anndj)» : Vi

>
7 Remaining parts from

[ Bag-4 Contents )

@ --X8 Plastic ball cup
4 —

< & >
3 %
- ’ Pay attention to the
< Oo+—T direction of the part!
(‘ =
4 v,

Ball stud

3mm nut

Nut wrench

Important!—gay close attention to the direction Shock cap ball

—
oth front and rear shock towers. direction of the part!
Page-13

Use marked holes.

M3x12 TP screw




f [ Bag-9 Contents )
e[ 0)

-—X2 Front universal driveshaft

i I =R

~

Also included: joint grease x 1

[ Bag-10 Contents ]

s

x4 -—X4
3x12mm FH TP screw 2. 6x5mm screw
-—x4 -—X2

Ball stud (black)

Oﬂ]lmm -—-X4

" 1-—-x4
Quter suspension arm pin

Ball stud (silver)
Shock end ball

(7D --xa

4x8mm set screw

( ]
—-— X4 Inner suspension arm pin

—X2
King pin (Shert)

]

Steering hub carrier Rer hub carrier King pin (Long)

O[O

Steering block and king pin collar
J:ﬂ -—Xx4

l,\ lﬁ% -

Lower suspension arm spacer
(4mm)

Tl =3

- i
Front lower suspension arm Rear lower suspension arm
Also included: suspension mount x 1

SN

<

K D =8 bx10m bearing

Pay attention to the
lacement of the part!

Ball stud (silver)

Assemble 2 sets.
(The steering hub carriers are different left and right.)

‘Front Hub Carrier Assembly’

Pay attention
to the direction
of the part!

Steering hub carrier |

Ball stud (black)

King pin(long)

Do not overtighten!

King pin col lar
nnl]ll» '

Do not overtighten!

6x10 bearing King pin(short)

‘Rear Hub Carrier Assembly' Assemble 2 sets. Important!@ The left and right steering hub carriers are different.

@ Slowly tighten the upper king pin. Overtightening the
king pin may cause the king pin collar to be squished,
preventing the steering block from moving freely.

placement of the part
Ball stud (black)

[Pay attention to the ]
1

K([ Assemble each side in the same manner. ]j\

Rear hub carrier

6x10 bearing

Perform when maintenance
is required.

‘Front Universal Driveshaft Assembly

3x2. 5mm set screw

Important!
@ Apply joint grease to the dog
bone when assembling.
(Black grease (sold separately)
can also be used.)

Allen wrench

h I1.5mm

| Page-14 |




‘ Front Assembly '

([ Assemble each side in the same manner. ]]

Front hub carrier

J

ay attention to the
direction of the part

&

‘./.auw« e

D)
©

%
) o

)
)

9

| _ZS
Q

[Front lower suspension arm|

e the marked holes.

Us

Allen wrench
hock end bal |

S
Pay attention to the

placement of the part!

M2. 6x5 screw
Do not overtighten!

J

ay attention to the
irection of the part

a

|0uter suspension arm pin

ension arm.

p

ghten the screw so that the threads do not show

In the front, tighten the M4x8 Set Screw until approximately
beneath the lower suspension arm.

2mm of screw thread are show beneath the lower sus

In the rear, ti

Rear hub carrier

Rear Assembly

4x8mm set screw

Use the marked holes.

J

ay attention to the
direction of the part

(P

|Rear lower suspension arm

Al'len wrench
'H 2. Omm

Shock end bal |
Pay attention to the

Do not overtighten!

placement of the part!

|0uter suspension arm pin

Page-15




o N
/ \\\w
D7 A

J

Front lower suspension arﬁD

ay attention to the

direction of the part

@

=

J

N

o

\
Y
n|

i

~_A\ a%wr

.;A--!_ : »1L|M 7
9o LIE _/_

M\,\z
_—s@v _-@mw ,&w

N

|Inner suspension arm pin

(

M3x12 FH TP screw
Instal| after the suspensiol

)

M3x12 FH TP screw
Instal | after the suspension

unt has been attached!

mo

"

mount has been attached!

(

|Inner suspension arm pin|

)

Marked "F1'!

[Front suspension mount |

-
[=]
= 5
|5 p .
etM ] s
2 5|8 . 8
+all= S
o ol|ls @
22|18 £
< ) s
O 4= 3
= o||®@ .
EIE 2
w
55|13 S
© Of|— Q
e 3
ao)|o @
e mmw N
k
\“““H N nuﬁﬂ/ \\\\v
@
s -
— a M = =
o] £ = mmwu s =
= s ] -
m s s “ = >
a 2 = 2 )= -
o 2 2 2 m
(7] - = @ 1 @
— @ a a o
E s ° 2 [ a a3
- m = . -— [4+]
o~ @
= 5 =£ g s
S & 3= = o b o
(= o
Ll Y
LA N N — [}
- X X X —1 X 0
I I | |
173 i I I — -
- L
= ) 3
L~ e
— ©
N’ L

L
-

S
d
| 7

-Apply (joint grease) to the

/

front and rear dog bone pins.

N

Slide the dog bone into the outdrive,

position the arm and insert the
suspension arm pin into the mount

Also pay close attention to the

placement of the spacers

[Lower suspension arm spacer, thick (4mm)]

attention to the directiol
of the marked letters!

F

(Black grease (sold separately)

front dog bone pins
can also be used.)

Important!(@ Always apply joint grease to the

0

Vv

)

in the previous step are different
Follow the diagram

left and right.
closely during assembly.

@ The front suspension arms assembled

S

N\% %«%l'%\»
[/ 0\

(Repeat on the opposite side.)

Attach the upper camber link and steering
tie-rod to the ball studs.

.nw mwyr Mz-—mww

SO

'

A

(ST

YA
=W i
W U

il

~
&

))
T \%/ _—
)




f [ PARTS USED ON THIS PAGE ] \
Pz o ©

3x12mm FH TP screw Lower suspension
arm spacer (4mm)

& 9
-—X2 Rear dog bone

( ]
--X2 Inner suspension arm pin

RO+2 ©

L
/

—-— X1 Rear suspension mnunt/
“‘\\\

[Read before assembly!]

4
77
f

Joint grease

-Apply (joint grease) to the
front and rear dog bone pins

N _/

/[Confirm after installation!]\
N5 08

After the suspension arms have been installed, check to see
that the suspension arms move freely. |f the suspension arms
do not move freely, check the suspension mount screws to see
if they are overtightened. Overtightening the suspension mount
screws may cause the suspension hinge pins distort. During
assembly, check the movement of each arm and loosen the screws
as necessary. If loosening the screws does not seem to work
remove the indicated screws as shown on the right.

(Removing the indicated screws will not affect the handling

characteristics of the chassis. Follow these instructions
wthe front also.) J

Important!

@ Always apply joint grease to the
rear dog bone pins.
(Black grease (sold separately)
can also be used.

@ The rear suspension arms assembled
in the previous step are different
left and right. Follow the diagram
closely during assembly.

Attach after the Suspension

Mounts have been installed. (X . o

WS ©

—
by

o7 1L

(Rear lower suspension arm ./5 /'y"
(N -
Pay attention to the E"{// -
direction of the part! ”G‘O!ﬂs

|Inner suspension arm pin

|Lower suspension arm spacer, thin (4mm)

M3x12 FH TP screw

Instal | after the suspension
mount has been attached!

Marked 'RO+2' !

[Rear suspension mount |

Pay attention to the directiol
of the marked letters!

)

Z Attach after the Suspension
) Mounts have been installed.

Rear lower suspension arm)

Pay attention to the
direction of the part!

i
- M3x12 FH TP screw

Instal | after the suspension
mount has been attached!

[Inner suspension arm pin]

[Lower suspension arm spacer, thin (4mm) ]|

Slide the dog bone into the outdrive,
position the arm and insert the
suspension arm pin into the mount.
Also pay close attention to the
placement of the spacers

Attach the upper camber link to
the ball stud.
(Repeat on the opposite side.)

SR T
" ’ \_\ \ % \
=S N(/25)X
A J =N

A /77

5 \\ —,’-N\
\B
74




f [ Bag-11 Contents ] \

(Assemble 4 shocks)

[<)
O 6 —xe
8 7 Y __xa4 2m E-ring (Groove on the bottom!)
Piston
—x4 @ P
0-ring Collar

0-ring (clear)

7

.,

Cap end Cap nut

Adjusting nut
— X4 Pay attention to the
Spring cup direction of the part!

Adjusting nut

o --Xx4
/ NJ-—X%4 O-ring (black)

L

Diaphragm Shock spring
DY
XX
FRK
Y 120%8
(L1 [ —x4 Shock shaft i
POREAE ~
LN EEREX R j
R IR & Y,
R Q
RIS 4
SRS 0% 0% 0% 20%20%¢ 652658
RIS T~—= 'vb
i R B N
——X4  Shock spring RIS N 4
G e 19509 ‘ '
FRX KK
s [ |
R ARSI
KRR AT
& v'.;‘o.._%& K

[ Bag-15 Contents |
#400 shock oil x 1

. Approx. 6 2 mm (extended) _,

—

F tightening the shock end! Pay attention to the
(Move slowly to release the aer g e direction of the part!

| Page-18 |

Adjust the length by ]




\ /8
AV, 20

W,

10/ (‘\”M\,Mwwfuﬂl/f//ﬁ. .%

. = AA\w %\\\O‘cﬂ_l%@%r
ﬂv,.\\\ %m...l\ 9

N =)
,,\

(

V)

Y/
el

ing (black) is attache

‘ Front Assembly '

(0-r

...u/\ r. > 1,,. )
NLAY) /

C\n'wll./ = AN AL .

Shock Assembly

V4
>
vz
Ds o
\
e
Y-
)
S
©
)
=
o
c
<

>
Kol
[
[
7}
[Z}
<<
—
©
[}

R

attached.)

(0-ring (black) is

Shock Assembly

Page-19




- =
ot .
£ s bt
+ Q ..& A
o of|lo =
o = S

=l R S
sollz f o) 7]
S«ll3 . P Ny
+ o o | A 5 >
c c 2
O Of| [} f g
+=||c 7] /A
gy | /
© ol a 1
> o = 9%
T = o \
a o = LH={

= 7% g! iy 2 A\V/.
{ L'..&.

v..
o oy J
% ‘ i
/7, (/RS
7 zd/ 2 V4 \! A =
/7 g\ Y, \ 7
/ ~\.‘,‘ Y/ j ».: \\,V/// /A J
4 S ‘S ol A /&>
Val y. Ve A
® o) S ON
S 7 )l = Q

M3x10 TP screw

Page-20

=
()
bt
S
[Z]
a
=
-
@ v
g o
E =
&«
.
5 =
)
-4
S _ .
ST 6
232
=0
I Q-
[ ]
O >0 3
—9o—=c
w0 w g
S c
S oS¢
P gyl
===
ST S+
2s2sx
S E 30
- O
4+ B4 .9
weow
Q=0 C QO
QT » =L
[ = -
>0 6
Taose
88 o*E
— £ o=
4= = S O
cci_.—9
S CSETSO®
trvrad
Pw " —03
—_ o=
82-855¢8
EEE83E
=)
-
25 9)
= 0)
¥ Qq 2
oo
s o|lle
=z
S48
25lle
] a p—
c c
238 2%
£3|[2 wa
ol o @
s= s
a o =
z e 5w
~ — O
4 =
(7] mm
a
)
= © 3
£ &) |z=
a o
N Nl
>
«
=

N
J

M .
= N = - —
H .
P2 Xeg ) o @ 5 o
a | o — =
p— | » ) ° X a *
[ o H @ - 12 © H ]
“ - — - °of3 Ol v» (= - @ a
= 3 ol = lo[ 8 i s s ] T - O
t E HE 5 = (92 §° = g g 5 3 -
[ - = a °fg o > - = E E = E = 2
m >< = ol © ) = = S = E T
(V) = o™ = O.M ﬂm = = = ” ” .“c -
E % E 30z o/ =3 % z . £ £ G585
S = = (2|2 [°| 5 2 s s 5 % T IgRs
[ X1 & ofu o] e @ @ w w = @ @ 99+
A 35138
N Q ° o S 20>
— ° S awt©
1 < = | o= N N [°fay < — — — — -
o x> & X ol X |[of X X mm X X X X X
] ] <@ | ol | of 1 | | | | le) | | M
[ | & @ | ol I | | | | | I | =
o
e & o @ =
et = SSae— o
= o= ° [ , £
o | | -—
m M @ - :
=] I a
— > —
> - <<
o™
LD

e




W) A

SO <
(e,
| Vil )
(B 2\ 55 g lie
| 6 )
i 2 ,

7

P

W7/

Line up the hole on the

body mount and body post, and insert a body

==
AN (7ANPY,
mﬁw/éﬁz\ A

4 A N

(Repeat for all body posts.)

y

Slide the body mounts onto the body posts to
according to the body used.

the desired position

clip to secure.
Important! —Adjust the position of the body mount

M3x12 FH TP screw

Battery mount|

230

-\ 5 ) /7 \ .ﬂ. % /‘,. D h/
Y 77 \‘ wmwwmwmwmmm%memmMW?
1 Xy or

!

! \NMW

Page-21

M3x18 FH TP screw

[ % J«/N\.N%%l -
N 7 TR LA
A0SV Aum&mWaﬁm )

e
U\

e AN

. PND)
..(-\
0~ \Jw-: \ /
U )

ows the front body posts
ttached to the outer positions.

Dreeeee
== x4

The following illustration

\\\;ﬁ

re)
—
S
o
a
=]
« =
g i =
m ,,,,,,,,,,,,,, GW“ W.
2 & = - =
Pcc =
- L7 I 1 ] -
=
I wn £ & s s
= o _— = = 2 E g
. HFF.' =
Wm TMMH = ey
e > s M =
Ik £ %X % S S [ =
...ww QO & & o w -
2|(3 =
S|l Ll
slE A — «q — —
2 D X X X X
= | I I |
- wn | I I |
|
[~
<<
(-
L




Antenna tube

(Please cut the case where a tube is long.)

M3x6 TP screw

Spur gear cover

. @ \mwww.w @M
\ NS

)

sold separately.

Receiver and speed controlle

NS

wiﬂ,\‘f'/ \ AN

A\
AN N L«J o)

@

S
X/
uv\\b ..k

A

Cut to size!

Double-sided tape

i
o 7

=7\ N
LV /

L,Mwmmw@u \M

Y . I\
A
x... ‘! \\Vs
/A 9
& - Ry _
A ./,, > N ‘__
)
1]
A 2} ¥ Gy
1\
.

=/

Double-sided tape
Cut to size!

Leave about 1cm

Slide the antenna wire through the bottom of the antenna

mount and insert into the antenna tube

of wire at the top of the tube.

Important!(@ Secure the receiver and speed controller to

Insert the antenna tube into the antenna mount.

wire so that it does not interfere with

Important!®@ Make sure to bundle any remaining antenna
the drivetrain.

(Cleaning the surface with motor spray will

the chassis using double-sided tape.
ensure better adhesion.)

Page-22




Make sure that the bead

Pull the sidewall of the tire slightly away from
the rim and apply CA(Cyanoacrylate) glue in between

the tire bead and rim.

Tire Assembly

Place the insert into the tire, and mount the tire onto the wheel.

(Wheels and tires and inserts sold separately.)

Allow glue to

settles onto the rim properly after each application

Slowly work your way around the tire.

dry, then repeat on other side.

Sold separately.

Sold separately.

Sold separately.
Tires and inserts

Assemble 4 pieces.

N
— »xuumkaw

-

&i@E,%wa

\t w/é'rvllm

0/
§

v

Wheel hub pin

Iw/a
.

\
v A

[ Bag-13 Contents ]

7

— Y

—x4

Y/ —

AY

A

I

, awmr
77

‘7

0

/\“hf,

2 i
] |
) _,\.\
\] 7

7.

l‘/

)

oY

v

(Attach to the pin groove)

([ Repeat for the opposite side. ]]
Insert the wheel hub pin into both the front and rear axles. Attach

the wheel hub onto the axles so that pin fits into the groove on the

hub. Use the M4 nylon locknuts to secure the wheels

Page-23




Battery plate

[Foam tape]
(Cut to size!)

Remaining parts from
[ Bag-12 Contents )

% - X2 Body clips

-—X1 Battery plate

Also included: foam tape x 3 ea.

Depending on the type of battery used,
a gap may result. Apply the included
foam tape, of which there are 3 types,
to eliminate any play

IS

{1
“‘“‘

A

4

»

>

¢

\

/

/,

\U

\ &

&4

Assembled stick-pack battery'

(Please purchase separately.)

Depending on the body used, the body posts may end up
too long. Adjust by cutting away the unneeded length
Important!

@ Continuous running of the motor will result in shorter
motor life. Allow the motor to cool between runs.

@ This machine will run at higher than expected speeds,
so please exercise caution when running. Choose open,
safe areas to run. Enjoy!







SD-501RS SD-501RS

@@%%OS_ - @

(e}
‘
75507
@:;, 75508
O 7C-5100S

) BB-1510
SD-501RS
& veoom o

YS-84CM

&

YS-SSM
S

YS-5888-1

SD-644

YS-7B

\/
SD-644CR

SD-644CR

ZC-S80B SD-002B

ZC-200A

SD-203

Q1




SD-DPTS

>\ ZC-206MH

ZC-206MH

ZC-206MH £ > 3 )

2C-208MH 5
SD-DPTS
S 75016

B7-207 @

RC-3138

ZC-206SHS

ZC-206MH

SD-202

RC-3138 &

Z5-016

P 2 2 ] o
Vi _ \ g -
KR . ; . - SD-304MS

O—.

SD-4158
D-032

% SD-TB39
SD-010BR

ZC-206MH

SD-TB20

SD011/ ()
BB-106-2 >

ZC-206MH




€SD-SPORTS GEAR RATIO (DP48)®

I.D.R SPUR GEAR
2.352 68 69 /70 71 /2 73 74 75 /6 77 /8 79 80 81 82 83
16 9.996 110.143 [10.290 | 10.437 110.584 [10.731 |10.878 |11.025 [11.172 |11.319 (11466 |11.613|11.760 [11.907 |12.054 |12.201
17 9408 | 9546 | 9685 | 9.823| 9961 [10.100 |10.238 | 10.3/6 [10.515 |10.6563 |10.792 [10.930 |11.068 [11.207 |11.345|11.483
18 8.885| 9016 | 9.147| 9277 | 9408 | 9539 | 9669 | 9800 | 9.931 |10.061 |10.192 [10.323]10.453 [10.584 |10.715]10.845
19 8418 | 8541 | 8665 | 8789 | 8913 | 9.037| 9.160| 9284 | 9408 | 9532 | 9656 | 9.779| 9.903 10027 |10.151 |10.275
20 7997 | 8114 | 8232 | 8350| 8467 | 8585 | 8702| 8820 | 8938 | 9.055| 9.173| 9290 | 9408 | 9526 | 9.643| 9.7/61
21 /7616 | 7728 | 7840 | 7952 | 8064 | 8.17/6| 8.288| 8400 | 8512| 8624 | 8.736| 8848 | 8960 | 9.072| 9.184 | 9.296
22 /2/0| 7377 | 7484 | /591 | 7697 | 7804 | 7911 | 8018 8.125| 8232 | 8339 | 8446 | 8553 | 8660 | 8767 | 8873
23 6.954 | 7066 | 7.158| 7261 | 7.363| 7465| 7567 | 7670 7772 | 7.874| 7976 | 8079 | 8181 | 8283 | 8385 | 8488
24 6.664 | 6.762 | 6860 | 6.958 | 7.066 | 7.154 | 7252 | 7.350| 7448 | 7546 | 7644 | 7742 | 7.840| 7938 | 8.036 | 8.134
25 6.397| 6492 | 6586 | 6.680| 6.774| 6868 | 6.962| 7056 | 7.150| 7.244| 7338 | 7432 | 7526 | 7620 7.715| 7.809
% 26 6.151 | 6.242 | 6.332| 6423 | 6513 | 6604 | 6.694| 6./785| 6875 | 6966 | 7056 | 7146 | 7237 | 7327 | 7418 | 7.508
% 27 5924 | 6011 | 6.098| 6.185| 6.272| 6.359| 6446 | 6533 | 6.620| 6.708| 6.795| 6882 | 6.969 | 7056 | 7.143| 7.230
z 28 5712 | 5796 | 5880 | 5964 | 6.048| 6.132| 6.216| 6.300| 6.384| 6468 | 6.552| 6636 | 6.720| 6.804 | 6888 | 6.9/2
% 29 5515 | 5596 | b677| 5758| 5839 | 5921 | 6.002| 6.083| 6.164| 6.245| 6.326 | 6407 | 6488 | 6.569 | 6.650 | 6.732
a 30 5331 | 5410| 5488 | 5566 | 5645| 5723 | 5802 | 5880 | 5958 | 6.037| 6.115| 6.194| 6272 | 6.350 | 6429 | 6.50/
31 5159 | 5235| 5311 | 5387 | 5463 | 5539 | 5614 | 5690 | 5766 | 5842 | 5918 | 5994 | 6.07/0| 6.146 | 6.221 | 6.297
32 4998 | 5072| 5145 | 5219 | 5292 | 5366 | 5439 | 5513 | 5586 | 5660 | 5733 | 5807 | 5880 | 5954 | 6.027| 6.101
33 4847 | 4918 | 4989 | 5060 | 5.132| 5203| 5274 | 5345 | 5417 | 5488 | 5559 | 5631 | 5702 | 5773 | 5844 | 5916
34 4704 | 4773 | 4842| 4912 | 4981 | 5050| 5119 | 5188 | 5257 | 5327 | 5396 | 5465 | 5534 | 5603 | 5672 | 5.742
35 4570 | 4637 | 4704 4771 | 4838 | 4906 | 4973 | 5040 | 5.107| 6.174| 5242 | 5309 | 5376 | 5443 | 5510 | 5578
36 4443 | 4508 | 4573 | 4639 | 4704 | 4769 | 4835 | 4900 | 4965 | 5031 | 5096 | 5161 | 5227 | 5292 | 5357 | 5423
37 4323 | 4386 | 4450 | 4513 | 4577 | 4640 4704 | 4./68 | 4831 | 4895 | 4958 | 5022 | 5085 | 5149 | 5213 | 5276
38 4209 | 4271 | 4333 | 4395 | 4456 | 4518 | 4580 | 4642 | 4704 | 4766 | 4828 | 4890 | 4952 | 5.013| 5075| 5.137
39 4101 | 4161 | 4222 | 4282 | 4342 | 4402 | 4463 | 4523 | 4583 | 4644 | 4.704 | 4.764 | 4825 | 4.885| 4945 | 5.006
40 3998 | 4057 ] 4116 | 417/5| 4234 | 4292 | 4351 | 4410| 4469 | 4528 | 4586 | 4645 | 4704 | 4763 | 4822 | 4.880




€SD-SPORTS GEAR RATIO (DPE4)®

I.D.R

SPUR GEAR

2.352

88

89

90

91

92

93

94

95

96

97

98

99

100

101

102

103

104

105

106

107

108

109

110

111

112

PINION GEAR

22

9.408

9515

9.622

9.729

9.836

9.943

10.049

10.156

10.263

10.370

10.477

10.584

10.691

10.798

10.905

11.012

11.119

11.225

11.332

11.439

11.546

11.653

11.760

11.867

11.974

23

SEIElS)

9.101

9.203

9.306

9.408

9510

9.613

9.715

9817

9919

10.022

10.124

10.226

10.328

10.431

10.533

10.635

10.737

10.840

10.942

11.044

11.146

11.249

11.3561

11.453

24

8.624

8.722

8.820

8918

9.016

9.114

9212

9.310

9.408

9.506

9.604

9.702

9.800

9.898

9.996

10.094

10.192

10.290

10.388

10.486

10.584

10.682

10.780

10.878

10.976

25

8.279

8.373

8.467

8.561

8.655

8.749

8.844

8.938

9.032

9.126

9.220

9.314

9.408

9.502

9.596

9.690

9.784

9.878

9.972

10.067

10.161

10.255

10.349

10.443

10.537

26

7.961

8.051

8.142

8.232

8.322

8413

8.503

8.594

8.684

8.775

8.865

8.956

9.046

9.137

9.227

9.318

9.408

9.498

9.689

9.679

9.770

9.860

9.9561

10.041

10.132

27

7.666

7.753

7.840

7.927

8.014

8.101

8.188

8.276

8.363

8.450

8.537

8.624

8.711

8.798

8.885

8.972

9.060

9.147

9.234

9.321

9.408

9.495

9.582

9.669

9.756

28

7.392

7.476

7.560

7.644

7.728

7812

7.896

7.980

8.064

8.148

8.232

8.316

8.400

8.484

8.568

8.652

8.736

8.820

8.904

8.988

9.072

9.156

9.240

9.324

9.408

29

7.137

7218

7.299

7.380

7.462

7.543

7.624

7.705

7.786

7.867

7.948

8.029

8.110

8.191

8.273

8.354

8.435

8516

8.597

8.678

8.759

8.840

8.921

9.002

9.084

30

6.899

6.978

7.056

7.134

7.213

.29

7.370

7.448

7.526

7.605

7.683

7.762

7.840

7918

7.997

8.075

8.154

8.232

8.310

8.389

8.467

8.546

8.624

8.702

8.781

31

6.677

6.753

6.828

6.904

6.980

7.056

7.132

7.208

7.284

7.359

7.435

7511

7.587

7.663

7.739

7815

7.891

7.966

8.042

8.118

8.194

8.270

8.346

8.422

8.498

32

6.468

6.542

6.615

6.689

6.762

6.836

6.909

6.983

7.056

7.130

7.203

7277

7.350

7.424

7.497

7.571

7.644

7.718

7.791

7.865

7.938

8012

8.085

8.159

8.232

33

6.272

6.343

6.415

6.486

6.557

6.628

6.700

6.771

6.842

6.913

6.985

7.056

7.127

7.199

7.270

7.341

7412

7.484

7.555

7.626

7.697

7.769

7.840

7911

7.983

34

6.088

6.157

6.226

6.295

6.364

6.433

6.503

6.572

6.641

6.710

6.779

6.848

6.918

6.987

7.056

7.125

7.194

7.264

7.333

7.402

7.471

7.540

7.609

7.679

7.748

35

5914

5.981

6.048

6.115

6.182

6.250

6.317

6.384

6.451

6.518

6.586

6.653

6.720

6.787

6.854

6.922

6.989

7.056

7.123

7.190

7.258

7.325

7.392

7.459

7.526

36

5.749

5815

5.880

5.945

6.011

6.076

6.141

6.207

6.272

6.337

6.403

6.468

6.533

6.599

6.664

6.729

6.795

6.860

6.925

6.991

7.056

7.121

7.187

7.252

7.317

37

5.594

5.658

5.721

5.785

5.848

5912

5975

6.039

6.102

6.166

6.230

6.293

6.357

6.420

6.484

6.547

6.611

6.675

6.738

6.802

6.865

6.929

6.992

7.056

7.120

38

5.447

5.509

5571

5.632

5.694

5.756

5818

5.880

5.942

6.004

6.066

6.128

6.189

6.251

6.313

6.375

6.437

6.499

6.561

6.623

6.685

6.747

6.808

6.870

6.932

39

5.307

5.367

5428

5.488

5.548

5.609

5.669

5.729

5.790

5.850

5910

5970

6.031

6.091

6.151

6.212

6.272

6.332

6.393

6.453

6.513

6.574

6.634

6.694

6.754

40

5.174

5.233

5.292

5.351

5410

5.468

5527

5.586

5.645

5.704

5.762

5.821

5.880

5.939

5.998

6.056

6.115

6.174

6.233

6.292

6.350

6.409

6.468

6.527

6.586

41

5.048

5.106

5.163

5.220

5278

5.335

5.392

5.450

5.507

5.564

5.622

5.679

5.737

5.794

5.851

5.909

5.966

6.023

6.081

6.138

6.196

6.253

6.310

6.368

6.425

42

4.928

4.984

5.040

5.096

5.162

5.208

5.264

5.320

5.376

5.432

5.488

5.544

5.600

5.656

5712

5.768

5.824

5.880

5.936

5.992

6.048

6.104

6.160

6.216

6.272

43

4813

4.868

4.923

4977

5.032

5.087

5.142

5.196

5251

5.306

5.360

5415

5470

5.524

5579

5.634

5.689

5.743

5.798

5.853

5.907

5.962

6.017

6.071

6.126

44

4.704

4.757

4811

4.864

4918

4.971

5.025

5.078

5.132

5.185

5.239

5.292

5.345

5.399

5.452

5.506

5.559

5613

5.666

5.720

5.773

5827

5.880

5.933

5.987

45

4.599

4.652

4.704

4.756

4.809

4.861

4913

4.965

5018

5.070

5.122

5.174

5.227

5279

5.331

5.383

5.436

5.488

5.540

5.593

5.645

5.697

5.749

5.802

5.854

46

4.499

4551

4.602

4.653

4.704

4.755

4.806

4.857

4.909

4.960

5011

5.062

5113

5.164

5215

5.266

5318

5.369

5.420

5471

5.522

5573

5.624

5675

5.727

47

4.404

4.454

4.504

4.554

4.604

4.654

4.704

4.754

4.804

4.854

4.904

4.954

5.004

5.054

5.104

5.154

5.204

5.254

5.305

5.355

5.405

5.455

5.505

5.555

5.605

48

4312

4.361

4410

4.459

4.508

4557

4.606

4.655

4.704

4.753

4.802

4.851

4.900

4.949

4.998

5.047

5.096

5.145

5.194

5.243

5.292

5.341

5.390

5.439

5.488

49

4.224

4272

4.320

4.368

4416

4.464

4512

4.560

4.608

4.656

4.704

4.752

4.800

4.848

4.896

4.944

4.992

5.040

5.088

5.136

5.184

5.232

5.280

5.328

5.376

50

4.140

4.187

4.234

4.281

4.328

4.375

4422

4.469

4516

4563

4610

4.657

4.704

4751

4.798

4.845

4.892

4.939

4.986

5.033

5.080

5.127

5174

5221

5.268




MEMO







S5 A MANUFACTURER OF WORLD UHAMPIONSHIP WINNIN

YO
ENJOY THI

LD

S PRODUCT KNOWING THAT YOU ARE DRIVING ONE OF THE BEST HANDLING R/L CARS EVER DESIGNED.

SO YEEELENGE

RN IS5 K YOKOMO
ITERRZA R/C A— (SYFIY hO—)LA—) DBFIX—A—TT. ZORRBIE. LEFEFE. SKEFE I—0v/)EFE
ZUT R/C A—L—ADREETHHHFEFIEL — A THER. 17D R/C A—Y=FILEATNTVET,

H#XEt ITE T 120-0005 RREPEILX#EHE 5-23-7 TEL 03-5613-7553 FAX 03-5613-7552 =EHEEHE O~ 126K - 135~ 17 (MEHZRB~%)




